
MAC210Q 

28

30
13

25

24

11

10

12

47

26 27

33

34

35

36

37

38

39

32

31

29

23

9

1

2

3

4

5

6

7

8

22

15

1716
18

19 20

21

14

40
41

42

46

45

43 44



PARTS LIST

Item No Type Part No Description Qty Unit

001 PAN HEAD SCREW M4x12HY00000967 8 PC.

002 FLAT WASHER 4 HY00001006 8 PC.

003 CRANK CASE COVER HY00001007 2 PC.

004 MOTOR ASSEMBLY 120V 60HZ HY00001029 1 PC.

004 HEAD WITH REED VALVES ASSYINC. HY00001255 1 PC.

004 O RING & HEAD COVER GASKET SETINC. HY00001256 1 PC.

004 PISTON RINGINC. HY00001257 1 PC.

005 ELBOW 10-R3/8 HY00001008 1 PC.

006 COLD START VALVE HY00001012 1 PC.

007 CYLINDER HEAD COVER HY00001009 2 PC.

008 TAPPING SCREW 4X19 HY00001011 4 PC.

009 PIPE HOLDER HY00001010 2 PC.

010 HEX FLANGE LOCK NUT M8 HY00001090 4 PC.

011 CUSHION HY00001023 4 PC.

012 AIR FILTER SET HY00001030 1 PC.

012 Item No. 47, 56, 57INC.  

013 REAR PANEL HY00001022 1 PC.

014 H.S.BUTTON HEAD SCREW M6X14 HY00000981 6 PC.

015 HEX NUT M6 W/TOOTHED WASHER HY00000980 6 PC.

016 PIPE 10 SET HY00001034 1 PC.

017 CHECK VALVE ASSY HY00001021 1 PC.

018 TUBE 6 SET HY00001033 1 PC.

019 SWITCH ASSEMBLY HY00001015 1 PC.

020 POWER SUPPLY CORD NEMA 3P HY00001016 1 PC.

021 CORD HY00001025 1 PC.

022 PAN HEAD SCREW M4X8 HY00001089 4 PC.

023 FLAT WASHER 4 HY00001006 4 PC.

024 CAPACITOR COVER HY00001018 1 PC.

025 GROMMET WITH STRAIN RELIEF L HY00001017 2 PC.

026 CAPACITOR 100 MICRO F 250V HY00001020 1 PC.

027 O-RING 41 HY00001019 2 PC.

028 ELBOW 10-NPT1/4 HY00000995 2 PC.

029 TUBE 10 SET HY00001032 1 PC.

030 TANK ASSEMBLY HY00001035 1 PC.

031 SAFETY VALVE COMPLETE NPT 1/4 HY00000999 1 PC.

032 HEX.BOLT M6X16 HY00001005 4 PC.

033 SLEEVE 6 HY00001003 4 PC.

034 FLAT WASHER 6 HY00001013 4 PC.

May 29, 2025 Page 1 of 2



Item No Type Part No Description Qty Unit

035 RUBBER FOOT HY00001002 4 PC.

036 FLAT WASHER 6 HY00001091 4 PC.

037 DRAN VALVE R1/4 HY00001000 1 PC.

038 CAP 17 HY00001001 2 PC.

039 REGULATOR ASSENBLY HY00001031 1 PC.

040 HEX NUT M6 W/TOOTHED WASHER HY00000980 5 PC.

041 TOOTHED LOCK WASHER 6 HY00001092 1 PC.

042 FRONT PANEL HY00001014 1 PC.

043 PRESSURE GAUGE HY00000997 2 PC.

044 QUICK COUPLER L NPT1/4 HY00000337 1 PC.

045 REGULATOR KNOB HY00000996 1 PC.

046 H.S.BUTTON HEAD SCREW M6X14 HY00000981 8 PC.

047 AIR FILTER ELEMENT HY00000970 1 PC.

056 O RING 50HY00001164 1 PC.

057 MUFFLER TUBE 8HY00001165 1 PC.

059 TANK LABEL USHY00001236 1 PC.

060 TOOL LABEL USHY00001237 1 PC.

061 MAC210Q LABEL USHY00001250 1 PC.

062 MAKITA LOGO LABELHY00001229 1 PC.

065 HOT SURFACE LABEL 3 USHY00000359 1 PC.

066 HOT SURFACE LABEL 2 USHY00001241 1 PC.

067 HOT SURFACE LABEL 1 USHY00001240 1 PC.

068 WARNING LABEL USHY00001239 1 PC.

069 NAME PLATE MAC210Q CA USHY00001243 1 PC.

070 QUIET SERIES LABELHY00001247 1 PC.

071 DRAIN VALVE LABEL USHY00001238 1 PC.

May 29, 2025 Page 2 of 2


	MAC210Q_PAGE 1
	MAC210Q_PARTS LIST

